

Continued

תמו

המשך

Weight of the Child (kg)	Dose (ml per dose)	Weight of the Child (kg)	Dose (ml per dose)
3	1.8	17	10.2
4	2.4	18	10.8
5	3.0	19	11.4
6	3.6	20	12.0
7	4.2	21	12.6
8	4.8	22	13.2
9	5.4	23	13.8
10	6.0	24	14.4
11	6.6	25	15.0
12	7.2	26	15.6
13	7.8	27	16.2
14	8.4	28	16.8
15	9.0	29	17.4
16	9.6	30	18.0

The maximal dosage is 5 doses in 24 hours. Doses should be taken/administered at intervals of at least 4 hours. Age Table: Body weights of children of the same age may be significantly different. Therefore, an effort should be made to ascertain the child's body weight and to determine the dosage according to the Body Weight Table. Only if it is impossible to ascertain the child's body weight, should the dosage be determined according to this table:

Age of the Child	Dose (ml per dose)	Age of the Child	Dose (ml per dose)
0-3 months	1.6	4-5 years	9.6
4-11 months	3.2	6-8 years	12.8
12-23 months	4.8	9-10 years	16.0
2-3 years	6.4	11 years	19.2

The maximal dosage is 5 doses in 24 hours. Doses should be taken/administered at intervals of at least 4 hours. Above 12 years of age: 20 ml every 4-8 hours as needed. Do not exceed 4 g paracetamol (160 mg) in 24 hours. Do not exceed the recommended dose or the number of doses during a 24-hour period.

Consult your physician in the following cases: if fever lasts for more than 3 days or gets worse; if the pain gets worse or lasts for more than 5 days; if the painful area is swollen or red; if the sore throat is very painful, lasts for more than 2 days, or is accompanied by fever, headache, skin rash, nausea and/or vomiting; or in any case that new symptoms occur.

Directions for use: Make sure to measure the dose using the attached syringe with a scale marked in milliliters. Place the syringe inside the child's mouth towards the cheek and instill its content slowly. Following use, the syringe parts should be separated and washed with lukewarm water and soap.

Avoid poisoning! This medicine, and any other medicine should be kept in a closed place out of the reach of children and/or infants to avoid poisoning. If you/your child look an overdose, proceed immediately to a hospital emergency room and bring the medicine package with you even if you/your child feels well, because of the risk of liver damage. Do not induce vomiting without explicit instructions from a physician. Medicines should not be taken in the dark. Check the label and the dose every time you/your child take this medicine. Wear glasses if you need them.

Storage: Store in a cool place (not in a refrigerator). The medicine can be used up to 3 years after it was first opened. Even if kept in their recommended storage conditions, drugs retain their potency for a limited period only. Please note the expiry date of this medicine. If in doubt, consult with the dispensing pharmacist. Do not store different medicines in the same container.

Registration number of the drug: 057 05 26979 00. The format of this leaflet was determined by the Ministry of Health (MOH) and its content was checked and approved by the MOH.

Weight of the Child (kg)	Dose (ml per dose)	Weight of the Child (kg)	Dose (ml per dose)
10.2	1.8	17	10.2
10.8	2.4	18	10.8
11.4	3.0	19	11.4
12.0	3.6	20	12.0
12.6	4.2	21	12.6
13.2	4.8	22	13.2
13.8	5.4	23	13.8
14.4	6.0	24	14.4
15.0	6.6	25	15.0
15.6	7.2	26	15.6
16.2	7.8	27	16.2
16.8	8.4	28	16.8
17.4	9.0	29	17.4
18.0	9.6	30	18.0

הجرعة القصوى هي 5 جرعات دوالية في 24 ساعة. يجب تناول/ إعطاء الجرعات الدوائية بفاصل زمني لا يقل عن 4 ساعات. جدول الجرعة الدوائية حسب العمر: إن الأطفال من أعمار متشابهة قد يكونوا ذوي أوزان مختلفة بشكل ملحوظ، لذا يجب بذل الجهد لمعرفة وزن الطفل/ة وتحديد الجرعة الدوائية حسب جدول الوزن. فقط في الحالات التي ليس بالإمكان فيها معرفة وزن الطفل/ة، بالإمكان تحديد الجرعة حسب جدول العمر التالي:

Age of the Child	Dose (ml per dose)	Age of the Child	Dose (ml per dose)
0-3 months	1.6	4-5 years	9.6
4-11 months	3.2	6-8 years	12.8
12-23 months	4.8	9-10 years	16.0
2-3 years	6.4	11 years	19.2

The maximal dosage is 5 doses in 24 hours. Doses should be taken/administered at intervals of at least 4 hours. Above 12 years of age: 20 ml every 4-8 hours as needed. Do not exceed 4 g paracetamol (160 mg) in 24 hours. Do not exceed the recommended dose or the number of doses during a 24-hour period.

Consult your physician in the following cases: if fever lasts for more than 3 days or gets worse; if the pain gets worse or lasts for more than 5 days; if the painful area is swollen or red; if the sore throat is very painful, lasts for more than 2 days, or is accompanied by fever, headache, skin rash, nausea and/or vomiting; or in any case that new symptoms occur.

Directions for use: Make sure to measure the dose using the attached syringe with a scale marked in milliliters. Place the syringe inside the child's mouth towards the cheek and instill its content slowly. Following use, the syringe parts should be separated and washed with lukewarm water and soap.

Avoid poisoning! This medicine, and any other medicine should be kept in a closed place out of the reach of children and/or infants to avoid poisoning. If you/your child look an overdose, proceed immediately to a hospital emergency room and bring the medicine package with you even if you/your child feels well, because of the risk of liver damage. Do not induce vomiting without explicit instructions from a physician. Medicines should not be taken in the dark. Check the label and the dose every time you/your child take this medicine. Wear glasses if you need them.

Storage: Store in a cool place (not in a refrigerator). The medicine can be used up to 3 years after it was first opened. Even if kept in their recommended storage conditions, drugs retain their potency for a limited period only. Please note the expiry date of this medicine. If in doubt, consult with the dispensing pharmacist. Do not store different medicines in the same container.

Registration number of the drug: 057 05 26979 00. The format of this leaflet was determined by the Ministry of Health (MOH) and its content was checked and approved by the MOH.

Weight of the Child (kg)	Dose (ml per dose)	Weight of the Child (kg)	Dose (ml per dose)
10.2	1.8	17	10.2
10.8	2.4	18	10.8
11.4	3.0	19	11.4
12.0	3.6	20	12.0
12.6	4.2	21	12.6
13.2	4.8	22	13.2
13.8	5.4	23	13.8
14.4	6.0	24	14.4
15.0	6.6	25	15.0
15.6	7.2	26	15.6
16.2	7.8	27	16.2
16.8	8.4	28	16.8
17.4	9.0	29	17.4
18.0	9.6	30	18.0

המינון המקסימלי הוא 5 מנות ביממה. יש ליטול/ לתת המנות במרווחים של לא פחות מ-4 שעות. טבלת גיל משקלם של ילדים באותו גיל יכול להיות שונה באופן משמעותי, לכן יש לעשות מאמץ ולברר את משקל הילד/ה ולקבוע מינון לפי טבלת המשקל, רק אם אין אפשרות לברר את משקל הילד/ה ניתן לקבוע המינון לפי טבלה זו.

Age of the Child	Dose (ml per dose)	Age of the Child	Dose (ml per dose)
0-3 months	1.6	4-5 years	9.6
4-11 months	3.2	6-8 years	12.8
12-23 months	4.8	9-10 years	16.0
2-3 years	6.4	11 years	19.2

The maximal dosage is 5 doses in 24 hours. Doses should be taken/administered at intervals of at least 4 hours. Above 12 years of age: 20 ml every 4-8 hours as needed. Do not exceed 4 g paracetamol (160 mg) in 24 hours. Do not exceed the recommended dose or the number of doses during a 24-hour period.

Consult your physician in the following cases: if fever lasts for more than 3 days or gets worse; if the pain gets worse or lasts for more than 5 days; if the painful area is swollen or red; if the sore throat is very painful, lasts for more than 2 days, or is accompanied by fever, headache, skin rash, nausea and/or vomiting; or in any case that new symptoms occur.

Directions for use: Make sure to measure the dose using the attached syringe with a scale marked in milliliters. Place the syringe inside the child's mouth towards the cheek and instill its content slowly. Following use, the syringe parts should be separated and washed with lukewarm water and soap.

Avoid poisoning! This medicine, and any other medicine should be kept in a closed place out of the reach of children and/or infants to avoid poisoning. If you/your child look an overdose, proceed immediately to a hospital emergency room and bring the medicine package with you even if you/your child feels well, because of the risk of liver damage. Do not induce vomiting without explicit instructions from a physician. Medicines should not be taken in the dark. Check the label and the dose every time you/your child take this medicine. Wear glasses if you need them.

Storage: Store in a cool place (not in a refrigerator). The medicine can be used up to 3 years after it was first opened. Even if kept in their recommended storage conditions, drugs retain their potency for a limited period only. Please note the expiry date of this medicine. If in doubt, consult with the dispensing pharmacist. Do not store different medicines in the same container.

Registration number of the drug: 057 05 26979 00. The format of this leaflet was determined by the Ministry of Health (MOH) and its content was checked and approved by the MOH.

1214969 11-4